

IYU SAILCLOTH TEST REPORT

Test Report Date :Mar 14 , 2018

Item No	Colour	Thickness (mm)	Width (inch)	Weight (g/m ²)	Tearing Strength (lb)		Tearing Strength (N)		Testing Speed (mm/min)	Tensile Strength				Elongation (inch)				1%			
					Warp	Fill	Warp	Fill		Warp	Fill	45°		10lbs	25lbs	50lbs	100lbs	lb	N		
1	171P	NP12YW	0.215	57	166	3.41	4.51	15.17	20.06	200	282.61	351.04	228.64	lb	Warp (1)	0.028	0.095	0.267	0.934	36.3	161
Lot No: 18-03-007-069					3.74	4.58	16.64	20.37	1257.05		1561.43	1016.99	N	Fill (2)	0.037	0.139	0.444	1.203	27.6	123	
					3.48	4.62	15.48	20.55					45° (3)	0.082	0.577	2.770	4.658	15.3	67.8		

